JUNE '97

26.25M + TB172 CARRARD AXLE REF 134553 - A 3813
For "WORDSWORTH"
Spare Parts List

| od 0780 1N 09161¢6-67+06+4 J01AHIS QavHdYd 9oL S00¢ EENC L



26.25M + TB172 CARRARQ AXLE REF. 134553 — A3 (%1
For "WORDSWORTH"

SPARE PARTS LIST

INDEX OF PAGES

1.1 Axle Housing

2.1 Gwivet housing and steering cylinder
3.0  Bevel gear/ pinion set

4,0  Differentlal

50  Drivs shaft

6.1  Brakes

7.1 Housing

8.0  Upperand lower shaft

8.1  Wheel hubs and epicyclic reduction gears

¢ 'd 0%8C AN 0916106-6v+6E++ JI1A43S OUYadYD §erel G00C "3EN- I



26.25M + TB172 CARRARO AXLE ref. 134563 — A3 A A}

Axle housing

1.1

MOD. N 6414
Pos.  Rel, Qty Dascription Poz.  Rel Oty Desgerlption

1 131756 1 Support L.H.

2 125280 1 Draln plug M30x2

3 027693 2 Spherical hgaring

4 128631 2 Ballavills washar

[ 151754 i Axle housing

B 021334 4 Bolt M12x110

7 181756 1 Support RH.

8 134736 1 Beam trumpet R.H.
9 118547 2 Bush

10 116723 2 Ol seal

11 021364 24 Bolt M16x2x150

12 028562 4 Q.ring

13 134737 1 Beam trumpet L.H.
14 020781 2 Bolt MBx25

15 130033 1 Gover

16 028557 1 0.1ing

17 082270 1 Ol plug M22x1.5
18 137474 1 Breather M10x1

19 072259 2 PIn D10x25

20 128632 2 Ballevills washer
21 131276 2 Spacer washer

22 123660 2 Bush

£ a8 N D910126-6F+08+1 FIIAHTS OdvadYD 90101 G00¢ EEAC L



26.25M + TB172 CARRARD AXLE raf. 134563 — A3 4 1 1+

Swivel housing and staaring cylinder

2.1

MOD. N. 6141-6693

Fos.  Ref, Q.ty Dascription Pos, Ref, Qty Description
1 138923 1 Swival housing LH.
¢ 02131 -4 Nut M14
3 123206 4 Bolt M14x95
4 024210 q Greaser nippls MEx1
5 128823 16 Bolt M16x2 (Self lock.)
] 130631 2 Kirg pin
7 138922 2 Swivel housing R.H.
B 130632 2 King pin
g 022431 2 Nut M20x1.5 (Sl lock.)
10 048013 2 Ball jaint
1 070787 2 Nut M24x1.5
12 049029 2 Steering arm
13 135578 2 Steering arm assy
14 128534 3 Bolt M12x45
15 049138 1 Cylindar head
16 131177 1 Steering cylindar
17 131179 1 Sensor
18 028352 2 Clamp
19 049226 1 il saal kit
20 128235 2 Qfl seal
2 125161 2 Bush
Fod o 0780 AN 09161c6-6F+08+1 FOIAHIS 04VadYD LEvl G00¢ " 2EW ||



26.25M+TB172 CARRARO AXLE ref. 134863 A2 4T

Bovel gear/pinion set

3.0

o i O CIU

Pos.  Rel 0. Dezctiption Pos.  Ref, Q. Destription
1 066250 1 Baval gaar/pinion get Zm18/32
2 132265 - Shim 2,50mm
2 132266 . Shim 2,60mm
2 132267 - Shim 2,70mm
2 132268 - Shim 2, 80mm
2 132209 - Shim 2,80mm
2 132270 - Shim 3,00mm
2 13221 - 8him'3,1Gmm
2 132272 - Shim 3,20mm
2 132273 - Shim 3,30mm
2 132274 - Shirn 3,40mm
3 027350 2 Bearing 31309
4 126806 1 Collapsibla spacer
5 113117 1 Lockwashar
] 115054 1 Ring nut
7 126829 2 Washer
3 121557 12 Bolt
G g 080 4N 0916126-6F+bE++ D1AE3T 0dvgdyd LEvg] G00¢ 38N |



26.25M+TB172 CARRARO AXLE ref. 134553 - 34 11
Differentiat 4.0

(- N E -0

Pos.  Ref, Q. Description Pos. Rl Q. Dezcription
1 066136 1 Differentfal idt
2 116369 2 Shat
3 115730 4 Thrust washar
4 110642 2 Plate
B 110643 19 Driva plate
3 110644 & Plate
7 027309 2 Bearing 30210
B 107400 2 Ring nut
] 129118 2 Locking plate
10 128440 2 Bolt 10.9 M&x10 {Self locking)
11 131081 i Differential housing

9 d 0787 4N 03IBLZ6-BF+R0+4+ ID1AHIS OHYHHYD 82701 G007 3EWNC ||



26.25M+TB172 CARRARO AXLE ref. 134553 - ~134 4 %1
Drive ghaifis 5.0

Pos.  Ref. a. Desetiption Pos.  Ral. 0.  Description
1 134734 2 Driva shaft 8310 50°
2 048233 1 Half shaft Differantlal side
3 040826 1 Central hody
4 046252 2 Spider
b 04pez2 8 Snap ring
g 046282 1 Half shaft Whesl side
7 132778 4 Ring
] 132780 2 Ring
9 024800 2 Snap ring 20 45 DIN 471

£a OGN 0916126-6F+bE++ D1AE3T 0dvgdyd g0ty G00C CEENC |



28.25M + TB172 CARRARO AXLE REF. 134553 - 43 4 (1
Brakes 6.1

MOD. N. 5680
Pos.  Rel 0. Daesgcription Pos.  Rel Q Description
1 133478 2 Wheel carrier
2 133433 1 Shirn 1,5mm
2 133434 1 Shim 1mm
3 130403 10 Reactlon plate
4 130402 10 Braka disc
5 136773 1 Brake drive LH,
5 136774 1 Braka drive R.H,
g 130401 2 Braka body
7 135741 2 Brakas sat
8 129037 B Shaft
9 021436 2 Bolt M10x120
10 021417 4 Bolt M10x80
11 040627 ? 0.rng
12 040626 2 Blaading screw
13 040628 2 Covar

8 d 0787 4N 03IBLZ6-BF+R0+4+ ID1AHIS OHYHHYD 82701 G007 3EWNC ||



26.25M + TB172 CARRARO AXLE ref. 134663 —-13 4 12+

Housling

11

MOD. N. 6308
Pos.  Ref. Qiy  Description Pos.  Ref. Gty  Description
1 0215667 1 Flug M1é&x1.5
2 072269 ? Pin D10x25
3 137474 1 Breather M10x1
4 020864 10 Bolt M10x55
5 036758 4 Plug D.14.5
] 104747 1 Flug
7 021097 B Bolt M12x55
8 131879 1 Housing PDM
] 111710 1 Pin D12x25
10 128060 2 Plug M24x1,5
1 128786 2 Boit M24x1,5
12 134134 1 Pips
13 02321 4 Washer 24x30x1,5
14 116949 1 Plug
6 'd  0F8¢ N 0916106-6F+68++ F1AHIS Od¥duYd 6 ¢l G00C "BEN L



26.26M+TB172 CARRARO AXLE ref, 134663 A3 4 4 }1

Uppdr and lower shatt

8.0

Pot.  Rat, Q. Desoription Pos.  Raf. a Desctiption
1 118898 1 Oll seal 82x68x15
2 131759 1 Upper shaft
3 131757 1 Lower shaft
4 026743 1 Bearing 6014
5 024296 1 Sealing fing
6 123402 2 Washer
7 024790 2 Snap ring
8 025742 1 Bearing 6013
9 129405 1 GearZ=48
10 025741 2 Bearing 6012
19 024818 1 Snap ring D.65
12 129404 1 Gear Z=30
13 130667 1 Plug

O *a Ov8c N

D916126-6r+bE++ FOTAY3S DdvHyYD

odl G007 "EENC |



26.25M + TB172 CARRARD AXLE ref. 134553 — 12§ |+

Wheel hubs and epicyclic reduction gears

9.1

MOD. N. 6693
Pos.  Rel 0.ty Dezcription Pos. Rel. Qly Description

1 066261 2 Wheel hub assy

2 119907 20 Stud

3 028579 2 O.ring

4 125186 2 Crown gear

5 066035 2 Planetary carrier assy

] 125280 2 Cll plug M30x2

7 020490 4 Bolt M8x20

8 115682 2 Thrust pln

] 028297 16.8  Nsedle bearing (by tens)
10 128714 & Planetary gear 2=31

1 125134 8 Thrugt washer 60x11x3
12 134350 ] PFin

13 128229 6 Balt M10x50

14 119806 16  Screw M14x65

15 125180 16 Centering bush D.20

18 136683 2 Whieel carrier

17 125233 2 Lockring

18 119504 20 Washer

19 128791 8 Thrust washer 80x 40x1.5
20 132319 6 Thrust washer 80x11x3
21 119503 20 Nut M22x1.5

22 047708 2 Cassette seal

23 118370 4 Bearing

|

g 087N

09161 76-F+B0++ FOTAHIS DY HYYD

Ba:¢1 §00¢

CEEWC



BRAKE CONTROL REF 138797-138798

@ cArRrARO

BRAKE CONTROL |

M

il IH ElH\l\ml\IJ\III\II\IIHIHHHIIHII\IIH\IH\HIH’HN

UI

og e ‘f!'%i!!s!!i“ﬁ‘FﬂWlﬂé

\HFHhMmﬁﬁﬁﬂm”.w;;:;il WHI' i iwiﬂﬁ?%;;Lﬁ#ﬁW‘i?i?iﬂ%’h‘?iiﬁiﬂilxh!?f!l!!

[k

Anello DF'I

e ‘“:..m.\b ;

i

nuadrlng

[ 6

e

IRl il Hﬂii\ﬁﬂiWmﬁﬁtﬁn

P
L

| ||M
vkl

A

L

\HI|‘IH‘|‘IJHM||Hm ;e
Wil q
i AR T A it

oy
iy F

R
AR AR A

\l ikl
i

e

AEVISION DATE - 00/08

Lotg 08 AN

D916126-6r+bE++ FOTAY3S DdvHyYD

r PB/N: CATEGems ‘TAB, - 1.0.0[
0601 G00¢ BR[|






